View metadata, citation and similar papers at core.ac.uk brought to you by X{'CORE

provided by ScholarWorks@UMass Amherst

University of Massachusetts Amherst
ScholarWorks@UMass Amherst

Environmental & Water Resources Engineering Civil and Envi tal Enei .
ivil and Environmental Engineering

Masters Projects

9-2012

Evaluation of Second-Stage Contactor Media for
Manganese Removal

Jonathan Chihoski

Follow this and additional works at: https://scholarworks.umass.edu/cee ewre

b Part of the Environmental Engineering Commons

Chihoski, Jonathan, "Evaluation of Second-Stage Contactor Media for Manganese Removal" (2012). Environmental & Water Resources
Engineering Masters Projects. 57.
https://doi.org/10.7275/GSYQ-0M72
[...]
permanganate dosing occurs, the finished water will have a pink color.

Chlorine dioxide (ClO,) is an effective chemical oxidant used to oxidize dissolved manganese
and it is also used as a disinfectant. Knocke et al. (1987 and 1991) and Gregory and Carlson
(2003) found that dissolved manganese was rapidly oxidized by chlorine dioxide. The oxidation
kinetics were not significantly affected by the initial manganese concentration for a pH less
than 7. Knocke et al. (1990) found that stoichiometric dosing was not sufficient in water

containing higher levels of organics. If fact, two to three times the stoichiometric dose was



sometimes required due to the oxidant demand of the organics. With these high dosing levels,
considerable amounts of chlorite and chlorate were formed, two disinfection byproducts (DBPs)
regulated by the US EPA. As a result of this, it is recommended that chlorine dioxide be used for
manganese oxidation only for water with lower amounts of organics to minimize dosing

requirements and subsequent DBPs.

Ozone (0s) is a strong oxidant used to oxidize dissolved manganese and it is also used as a
disinfectant. Knocke et al. (1990) found that ozone could rapidly oxidize dissolved manganese;
however, if elevated levels of organics were present the oxidation was not as effective. Gregory
and Carlson (2003) verified that ozone did rapidly oxidize dissolved manganese, however,
unless the initial manganese concentrations were high, desired dissolved concentrations of 0.01
mg/L Mn could not be achieved. Also, the ozone demand based on the level of organics in the
water can greatly affect dosing. It was determined that excessive ozone dosing could lead to
the creation of permanganate, resulting in pink water. Use of ozone as an oxidant would be
most effective for waters with higher initial manganese concentrations containing lower levels

of organics.

2.1.5.2 Manganese Oxide Coated Media

Oxide coated media is a media, such as sand or anthracite coal, that has a manganese oxide
coating on it. This coating can be applied to most materials, natural or synthetic, with a variety
of methods. One procedure, as described by Knocke (1990), uses potassium permanganate as
an oxidant to condition the media and develop this coating. When water containing dissolved
manganese and free chlorine flows through a bed of Mn oxide coated media, the dissolved
manganese is adsorbed to the manganese oxide coating. This dissolved manganese can then be
oxidized by free chlorine, if present, and becomes more manganese oxide, and the coating on
the media becomes more developed. This process has been extensively researched and
guantified (Tobiason et al. 2008). The free chlorine addition is necessary to oxidize the
adsorbed Mn*" and regenerate the media, as well as prevent release of the manganese from
the media (Islam et al. 2010). This manganese removal concept was referred to as the natural

greensand effect by Merkle et al. (1997).



Media Performance

The pH of the water being treated has a significant effect on oxide coated media performance
with respect to manganese removal. Morgan and Stumm (1964) and Knocke (1988) determined
that at pH values of 8 and higher the media was extremely effective at removing manganese.
When the pH was decreased to approximately 6, there was an 80 % decrease in manganese
removal. Types of oxidants used ahead of the media were studied as well. It was determined
that free chlorine was the most appropriate oxidant because other stronger oxidants caused
the manganese to oxidize and manganese removal occurred through filtration of particles as

opposed to adsorption to the media and surface oxidation.

2.2 Disinfection Byproducts (DBPs)

Typically, raw water sources used by drinking water treatment facilities contain natural organic
matter (NOM). Depending on the source, the level of NOM can be quite high. Total organic
carbon (TOC) and ultraviolet absorbance at 254 nm (UV,s4) are two parameters used to assess
the amount of NOM in a water source. TOC is a measure of the carbon in water that is of
organic origin. UVys4 is the absorbance of ultraviolet light at a 254 nm wavelength. During the
water treatment process, if and when chlorine is used, typically for disinfection, and if the
water contains NOM, the formation of chlorinated organic compounds can occur. These
chlorinated organic compounds are known as disinfection byproducts (DBPs) and have been
linked to serious health risks, such as cancer (US EPA 2012). Trihalomethanes, haloacetic acids,
bromate, and chlorite are DBPs regulated by the US EPA. Table 2-3 shows a list of EPA regulated

DBPs as well as how they are formed and the associated health effects. (US EPA 2012)

10



Table 2-3: EPA regulated disinfection byproducts, how they are formed, and the associated

health effects. (US EPA 2012)

Disinfection Byproduct
(Chemical Abstract Service

Registry Number)

How is it formed?

Health Effects

Total Trihalomethanes:

Bromodichloromethane (75-
27-4)

Bromoform (75-25-2)

Dibromochloromethane (124-
48-1)

Chloroform (67-66-3)

Trihalomethanes occur when
naturally-occurring organic
and inorganic materials in the
water react with the
disinfectants, chlorine and
chloramine.

Some people who drink water
containing total
trihalomethanes in excess of
the MCL over many years
could experience liver, kidney,
or central nervous system
problems and increased risk
of cancer.

Haloacetic acids:

Dichloroacetic acid (79-43-6)

Trichloroacetic acid (76-03-9)

Chloroacetic acid (79-11-8)

Bromoacetic acid(79-08-3)

Dibromoacetic acid (631-64-
1)

Haloacetic acids occur when
naturally-occurring organic
and inorganic materials in the
water react with the
disinfectants, chlorine and
chloramine.

Some people who drink water
containing haloacetic acids in
excess of the MCL over many
years may have an increased
risk of getting cancer.

Bromate (15541-45-4)

Bromate occurs when bromide
in the water reacts with the
disinfectant, ozone.

Some people who drink water
containing bromate in excess
of the MCL over many years
may have an increased risk of
getting cancer.

Chlorite (7758-19-2)

Chlorite occurs when chlorine
dioxide breaks down.

Some infants and young
children who drink water
containing chlorite in excess
of the MCL could experience
nervous system effects.
Similar effects may occur in
fetuses of pregnant women
who drink water containing
chlorite in excess of the MCL.
Some people may experience
anemia.

11




DBPs are regulated by the US EPA Stage | and Il DBP rules which assess DBP concentrations
throughout the distribution system. Table 2-4 shows the associated regulatory limits for the
Stage | and Il regulations (US EPA 2012). Bromate is only regulated for treatment plants that use
ozone in the treatment process. Also, chlorite is only regulated for plants that use chlorine
dioxide in the treatment process. The EPA Stage | DBP regulations set maximum contaminant
levels (MCLs) for DBPs and disinfectant residuals, in addition to a preliminary monitoring plan.
The EPA Stage || DBP regulations, use the same concentration limits, however, the monitoring
plan is more conservative, focusing on location running annual averages as opposed to system
wide annual averages. Additionally, monitoring is focused on the locations in the distribution

system where the DBP concentrations are greatest.

2.2.1 DBP Control Methods

There are a few common approaches used by water treatment facilities to decrease the
amount of DBPs formed during the treatment process. Increased removal of NOM prior to
disinfection would result in less DBP precursors and ultimately lower DBP levels. The use of
alternative disinfectants and oxidants to minimize DBP formation potential could be employed.
The dosing sequencing and quantities could be altered to decrease chemical reactions with
organic compounds. Residence time in the distribution system can be reduced by optimizing
system performance. This would result in less time for the disinfectants and organics to react,
ultimately decreasing DBP values. Lastly, the pH throughout the distribution system should be
monitored and efforts should be made to maintain the pH between 7 and 8 to minimize

increases in DBP concentrations.

12



Table 2-4: EPA Stage | and Il DBP regulations. (US EPA 2010)

Table 2. Regulated Contaminants and Disinfectants

Stage 1 DBPR Stage 2 DBPR

Regulated Contaminants MCL (mg/L) | MCLG (mg/L) | MCL (mg/L) | MCLG (mg/L)

TTHM 0.080 Unchanged?

Chloroform - 0.07

Bromodichloromethane Zero Unchanged?
Dibromochloromethane 0.06 Unchanged2
Bromoform Zero Unchanged?

HAAS 0.060 Unchanged?
Monochloroacetic acid - 0.07
Dichloroacetic acid Zero Unchanged?
Trichloroacetic acid 0.3 0.2
Bromoacetic acid - -
Dibromoacetic acid - -
Bromate (plants that use ozone)* 0.010 Zero Unchanged2 Unchanged2
Chlorite (plants that use chlorine 1.0 0.8 Unchanged® | Unchanged?
dioxide)

Regulated Disinfectants MRDL®(mg/L) | MRDLG?(mg/L) | MRDL (mg/L) | MRDLG (mg/L)
Chlorine 4.0asCl, 4 Unchanged® | Unchanged?
Chloramines 4.0 as Cl, 4 Unchanged2 Unchanged2
Chlorine Dioxide 0.8 0.8 Unchanged® | Unchanged?

A new analytical method for bromated was established with the Stage 2 DBPR.

2Stage 2 DBPR did not revise the MCL or MRDL for this contaminant/disinfectant.

3Stage 1 DBPR included MRDLs and MRDLGs for disinfectants, which are similar to MCLs and MCLGs.

13




2.3 Lantern Hill Drinking Water Treatment Facility

The Lantern Hill (LH) Drinking Water Treatment Plant (DWTP) located in Stonington, CT supplies
drinking water to parts of Mystic, CT. This facility is owned and operated by Aquarion Water
Company of CT (AWC), a private water supply company. The LH DWTP can produce
approximately 1 million gallons per day (MGD) of drinking water. This facility utilizes a
groundwater source for its raw water supply. Table 2-5 shows the average water quality at

Lantern Hill during pilot experiments conducted between July 2011 and August 2012.

Table 2-5: Average Lantern Hill raw water quality during pilot testing.

Total Mn | Dissolved | Total Fe | Dissolved pH UV3s54 (cm'l) TOC
(mg/L) | Mn(mg/L) | (mg/L) | Fe(mg/L) (mg/L)
Average 0.17 0.17 1.85 1.69 6.51 0.153 3.48

Range | 0.14-0.22 | 0.12-0.22 | 1.16-2.39 | 1.03-2.34 | 6.35-6.67 | 0.128-0.165 | 3.03-4.30

2.3.1 Full-Scale Lantern Hill Treatment Description

The full-scale operations at this facility include a single-stage direct filtration process. Figure 2-1
shows a schematic of the full-scale treatment process. Sodium hydroxide (NaOH) is added to
adjust the pH to approximately 7.3. Next, potassium permanganate (KMnQ,) and chlorine
(NaOCl) are added ahead of the filters for complete iron oxidation and oxide coated media
regeneration. C572, a cationic polymer, is also added ahead of the filters to improve removal of
organic matter and particles to control effluent turbidity. The dual media filters consist of 20
inches of anthracite over 24 inches of greensand. These filters remove iron and some TOC
particles and dissolved manganese. Post-filter chlorine dosing occurs for the purposes of
disinfection and a distribution system chlorine residual. NaOH is added again to adjust the pH.
Fluoride is dosed to obtain the desired residual and phosphate (PO,) is added for corrosion

control.

14




KMnO, NaOCl
NaOH C572 NaOCl | naow £ PO,
Filters (3)
20" Anthracite / 24” Greensand
Plant
Raw Effluent

Water .
Removes Particles (Fe, Some TOC)

Removes Mn?

Figure 2-1: Schematic of full-scale operations at the Lantern Hill water treatment facility.

2.3.2 Lantern Hill Treatment Challenges

The current full-scale operations at Lantern Hill are able to achieve the desired effluent goals
for metal concentrations of 0.02 mg/L or less Mn and approximately 0.01 mg/L Fe, as well as
maintain a low turbidity (< 0.1 NTU) for a 20 to 24 hour cycle. However, high pre-filter chlorine
dosing (~8 mg/L NaOCl) is required to remove dissolved manganese and prevent Mn release.
This high chlorine dosing combined with the high level of NOM present in the raw water result
in DBP values that frequently exceed regulated values for THMs and HAAs. As a result of these
exceedances, this facility has to periodically shutdown during the year to maintain system
compliance. With the EPA Stage Il DBP regulations coming into effect, which focus on the
highest DBP values in the system, this facility would experience significant closure. AWC
realized this problem and conducted pilot-scale research in conjunction with the University of
Massachusetts — Amherst, Civil and Environmental Engineering Department to evaluate
treatment alternatives. AWC wanted to utilize the existing pressure driven system, without the
addition of pumps or reservoir tanks, and to start the construction of a facility upgrade in the

fall of 2012.

15



2.3.3 Previous AWC/UMass Research

Initially, to decrease the impacts of high pre-filter chlorine dosing, a pre- and post-filter
chlorination approach was used. In addition to 0.6 mg/L of KMnQy, a chlorine dose of about 2
mg/L was used ahead of the filter for manganese removal and oxide coated media
regeneration. A post-filter chlorine dose of about 1.5 mg/L was used to obtain the desired
distribution system residual. This approach greatly decreased the amount of DBPs being
produced during the treatment process. However, after about two months of full-scale
operation, manganese levels in the filter effluent increased considerably, most likely the result
of manganese releasing form the surface of the oxide coated media (Russell 2008). The pre-
filter chlorine dose was raised to about 6 mg/L, effectively controlling Mn removal, but the

DBPs increased significantly.

Next, various chemical dosing and sequencing options were evaluated. Filter effluent iron,
manganese, and DBP concentrations were used as indicators of performance. The turbidity and
UV,s4 were also studied. Eventually, a post-filter, second-stage contactor containing manganese
oxide coated media (pyrolusite) for dissolved manganese removal, was implemented into the
pilot study. It was determined that a two-stage approach, as shown in Figure 2-2, could
effectively meet effluent metal concentration and turbidity goals, while greatly decreasing the
amount of DBPs created. The average 24 hour hold THM and HAA concentrations were
decreased by approximately 60 and 80 %, respectively (Pham 2010). The pilot system included
NaOH addition to adjust the pH of the raw water. Next, the iron was oxidized ahead of the dual
media filter by addition of either KMnQO, or a low dose of NaOCl. Then C572 polymer was added
ahead of the dual media filter to improve particle removal. The dual media filter consisted of 20
inches of anthracite over 18 inches of sand and removed particles, including all iron and some
TOC. Next, NaOCl was dosed ahead of the second-stage contactor for the purposes of media
regeneration and a desired distribution system chlorine residual. The second-stage contactor
removed dissolved manganese from the water through adsorption and surface oxidation on the
media. Pyrolusite was studied at hydraulic loading rates ranging from 2 to 20 GPM/ft.

Manganese removal modeling showed that a bed depth of approximately 40 inches would be

16



sufficient for expected conditions (Pham 2010). With the design for the facility upgrade

underway, additional data on the second-stage oxide coated media performance was needed.

Hence, the current study focused on the performance of different media types for the second-

stage contactor.

KMnQ, or
NaOH NaOCl C572

NaOCl

Ry A4

Raw

Dual Media Filter
20” Anthracite, 18” Sand

Second-Stage Contactor
40" coarse Pyrolusite

Water

First-stage Dual Media (DM) filter: removes

Particles
(all Fe, 1 mg/LTOC)

Second-Stage Contactor (SSC): Removes Mn?*

Contactor

Effluent

Figure 2-2: Schematic of the two-stage treatment system used for pilot experiments at Lantern

Hill in 2010.

17




CHAPTER 3: MATERIALS AND METHODS

This chapter provides detailed information about second-stage contactor media experiments